Chem. Bilal A. Al-rifaii =B Gl gl e b (5 glasst
uhj&hdmhmgis‘)c&:\gshd\ Ll G jaa - sl &L\.c\_\mﬂ‘ijd\ RLEN D P B O
b.rifatex@hotmail.com - +2€¢ 0AEYI WJen e oYY YYIVIVA il ¢ o)) Yeg oA caila - (Bda

¢ sl
ol a ggda
¢ Aaaid)
¢ Ll dasa g 20l ole
° Al dsa
o &l Gl
o linall oyl olae (ol 535 dnila
1 Sl &gl Ayl dale cilallaiae s amlia
1 UMM LS}.-.‘AJ‘ L..S}LA:ISM dlal)
1 oaiaall (5 sl CpankV) @l Hlial ) el
\4 S s sl l bl
A Al al) Alial) o) gal)
A sl bl o gal)
A ALK Alall of gall
A eliall (o juall sl Gal sl Basaall dpuldll ol gall
o) o) gl
Yo sl el (S 5
Yo o) sl € 5
Ve o) sell & ol
V) o) sel) il o
AR c«\}@\ L_UL ‘)JL».AA
Y ¢ sedl sty
Y 3 haall ol sl i sla
\Y CO 08 sl 4l le
\Y COy s A sl U e
VY HoS Casoued) 2 )S jle
[...]
/ oA el dany (il Ja g 52015 saivnall 48 jall o sy La 18
Oanai Sy e sac 4 slall ol gall (5 gaad) Jlaill Conazal lagnaza ol V1 A1) 3) 053 3o Lo sae g
Cro oy Aala Ll e Jlall s ety Aadladl) s ol ¢ palll e W 2 Ak pe Budlac ole
Clial so BASF 48 i caa sk rdlual) cilblaad) B aladiudl dallal) elall clival ga -1
IC1 48 i can jla LaS ) A3Y ale fiad g cala o8 Lgtaldl i) Lgisas 8 deluall mllall oLl
) dsaadl (A Gase 58 LS5 JusS) (s s 0 A8 laa alea oLl o 33U clall Cliial e
V) Jsaall

o2 lall aleall oy ola linal 5a
s AY) dpianall ) 3 5 2aal) LS ja g o0 jaiaall g o gl 2 ) 9 o Ay (5 5ha ¢ O pall s pgnlil) o (A ¢ Gl ane
[of puEveN BASF s ddial 5ol 2
pH: 7 pH: 6-8 dua gaall ds 2 )
50 p.p.m 6°GB 8 luadll \
>1p.p.m Cilaledll Y
>20 p.p.m § panl) (alia )l ¢
>50 p.p.m GliaY) Ly °
TR % s R o B a0 e A ] 8 R
>0.05 p.p.m >0.1p.p.m L) v
>0.05 p.p.m Dl A
>0.05 p.p.m >0.01 p.p.m il 4
>50 p.p.m <yl Yo
>5p.p.m <y il )
>300 p.p.m B K PW VY
el yid v,V ‘;jeﬁd&\uuﬁﬁéﬂ Yo o GB dulay yll 3 gluall 3as g

MY o ale ¢ JaY OsS ¢ JY aaall M Textil " s sedl gl dlse b yii Alal 3 Y ow\&ﬂjkw\

Cre U a2al 5 el 5l O30 (5 el 4ST slaall i 5 Aol 10l giny oo Cany ki i
adl Lias 5 388 12 csnal ey caitlan s abean laal 5 gl g 5un G Laddg clane ] 5 g g
T Ol gind) 130 catg Al A elaba Lag &gl (g 5 S

O ) o)) (e pazally 5 gy Lag Al dale <l S A g L ) a1 gl
z) 5! Al lela IV Al 5 d e Al dula A sl dale (Ll ga
G—..‘.L".‘M \‘)_.3;\}cé\_uu.ml\J\_Ag\)!\w&@@ug\jupwc\PY\@ﬁjéﬂ\WJgﬂ‘
Llal) Lé Joae Yy S5 Jrunal) as gy ags Lfm Gl jo sl e

Ay e Lol yiimg sall (280 g S 2] S5 A aa || ol o gt Gl (55 8
Tolee (o LgiSay Y B g oy i 6 and ) Al Bail) g5 e GeSall e ety bl
Sl Jiiadl

) sl ey S SHIL < o gy CaS ) sl gl apEs 8 Al AlKa
) GSTg (Y 3 IS b (55 Ladie () oy LKA 2 gl g Lyl (55 0 o (e g
‘Qw‘go&aﬂ&oeé‘yqé&%;guh_;ﬂ&:\é}mQ‘Xﬂ\d\fﬂ:ﬁ&iﬂdﬂiﬁé}ﬁioﬁjg
Js& allas daiteadl b 38 g ya (ed | Y ia JBY) e 48 )Y e Cpad Y a8 &l 13K



Al Do LelS o2 ()55 28 5 11 il g padll g il yall (e Jila oS gy 0268 A sla o) sl 6 i)
N (8, e DYy

) il b 4l R0 LSy D 481300 5 dagd cony e il
deliia e lay el ) o Lelia o Lidime (ST 2 g o gl da 30 5 Y1) 3l ol e L - )
ey il s 4y el A gla 5 sl ia A0l 5 A 50Y) Cilelia (ga gl Lea Dy V)
Caan (e Led Y Lalasiul ol Leelihal dal o 8 el 5 Cilae s T (e o 3l Lag o sl
s lalias (e dedlall Lealae 4 sati Loy 45 sla ola (o ALl 4dlai Lad Sa Jo | 5D
g gaandl 3 sladl o gall Jlaid A 5O U iU s Cilaina g
- aaSlay g agle Gantl daaiodll e diay eSS WY - Sl e pladlly S8 YT cay - Y
Gl <1 02 V) (R Gptadall G e8I 1 e 00l Slee ai¥ama pandT A4S S8 Gl s
O Ml 5 el Sl il ya (e Le A Aadlall damia g il 8 S (g0 Jra 1368 Tl
(Chag¥) cinal @l g 4l of Adbaly ol o sSEall i slie 358 S Glas s & jad S e ad
¢ & olil) Ay jlaal JiaY 48y ) La

mysuﬂétambsﬂw‘qjﬂ\&\)siemhjush\JM\p\cg)@my
M\\M@M\&}myu@m&\‘)mcu\)(\ jmw\w‘umds_jjmds
ccalallaall g oyl g8l «,.ag@éc‘)!d.m‘w sty dﬂ\é&uﬂc\_}mﬂ\}uﬂ\ L;})m‘_g)uua
088 S il y e ldial el a5 28 Y ) deliall slaially (ga55 Al clallad) oY
ae sl 3 gl 5 L) i e 13) o 58 o g R 50V ¢l eliae 1 (g lavias) (38
eliall g aall Copeall slie 8 L i€l e dald g iy jlzall 391 el

Liaaie ) 23 40 ol i aal (s claadle Leay jad o3 a3 @ 320 oyt 388 aaa) e Wl
eli 3l e gady A AY) Lgdiai Lialal g cala a3 38 UG Caal (8 UL 5 Lady ) 65 Cania g
Bacluall o) sall o e luall alaall

Balaa e g (a0 ) Lgdiiat o sacbusall ol sall AlSG0 Jad 4 221 Cay e sl
"ng&\qég}j@ad\ﬁﬁiY\ch
¢ Q) 120 A il g S (e B

=Y drmall Cllaal deloall 3 aa jo JulaS NapS,03 p 332 sall Casls s s padins
Uiy el 3 o il iy Sl e Sl 138 61 55aY 5 VAT Gl saY) At lia ales sliy g
ai ol Die 58 lall (S 5 cnliall Joadl e Uing daa jall Jual gl il 58 8 Canll Lile 1)
Ciadl 380 5e (e S Tave ellia Uil L8 el Vs S deliia 2L Ja g lady s Llas 4l
Jie Canll e 8 38 HLEA LSy ) culelill

A sud) A el Dlidial gall A o

Asclicall ol JiaYl s isadl K e @

Agalall Qgadll S e @

A sl Qlaaladl (8 dsaigll 5 o slall LIS o
Ledilay ap0a3 5 (lgia JSICOD 5 BODg s Haill ol sall 02 45041 4l )3 LgiSay HS) ja LelS
Jae 23158 e (5K 285 il 35 el dpadall ae ) gall 5 deluall o) i aa () sladilly 2l
ainally Aaalall Loy y e s o slall 40 8 Llad) el all clalged Jilua y) i 5ala a5 1368
Qunw\duhaﬂuﬁ\!\3\duu\w\u‘f\u

3 gl e callall o) il 5 5la) o e Ji 5 - Cilieal sall A Fuald - daidall clgall e
el e salall Aaileall A AN (e sale s A



wﬁ&éﬁw\z\jﬁ;“ Q\J\ NEQY ;‘JA.;‘jLQJA&)}S J\J_A\ 23&\.&\043.’1519&._1&
) Apadlall e 488 gal) 335 Mia a glall 5 durighl SIS ol Ciliaal all

AL Al aa LeiaiUaa 5 3 ) dalaiall Ll g g i 33 ) sall 3alal) (e dlie J 4l

Loalisl dales )5 ia ld s i Lgd G g il sall Aailhaall o o) sl adh Lol
) Al sasiall ael) el 1 Bush (re B nd Sy alaied Lia (555 uall Grag ey il
I dsa s e matill g Y A il 3 jalall AVl delia yship 5 i
Adadl @l jually elal) s




Ada) GIDA 1ua 48 b b &ighil) dallea dasa

WHAT IS G.I.D.A.? G.I.D.A. is the short name of:

GESTIONE IMPIANTI DEPURAZIONE ACQUE SpA
(Management of Wastewater Treatment Plants), a mixed public-private company
established by three partners:

> the city council of Prato (46,9%),

» the local Industrial Association (45,1%)

» the Consiag Group (8%), a local company specialized mainly in supply of utilities.
GIDA main goal is: managing and solving all the problems connected to the waste water
treatment in the whole Prato District
WHERE IS GIDA ?

The city of Prato is the european center of textile industry and it’s very closed to Florence.
Late discoveries let think that it was an important centre of the ancient Etruscan culture

(700-400 b.C))

We suppose that Etruscan people, coming from the Middle East, chose to take up this

area because it was a crossroad of ways of trading and because it was very rich of water.

y 74l o Ve [ _SKRVeN) &
oPodie .UQN. T
“’”‘:/;;:,\i‘#- .Z'"' oForlt !
poens 2 K
Nf\/ C, reselbo - ';) o {.
- " ebrato B s, / A
gt o+ o Porbinen, N
S AREIONS 5

WA i
B ity *-:rw 2 LFIom_r:c(:Ln

ool -
& -‘.‘» AAAAA e

2 o

Isola JElba
4| Pionose

1.di Gigle, . O
\ o ooy X P
1 di Montecristo’ “ .

Now let’s take a view on the land of Prato:
it’s ideally bordered on the north-east by the Bisenzio river and on the south-west by the
Ombrone river. They lie at different altitudes

Here we can see the two main rivers connected by a network of old open canals built
during the Middle Ages: water flows from the upper river to the lower one crossing the
whole area.

The little red spots are the sites of the two mains present WWTPs

o¢




The numbers of Industrial Prato District

Area: 700 kmq

Inhabitants: 250,000 approx.

N° of textile factories: 1,800 approx.

N° of workers in textile industries: 40,000 approx.

Turnover of Production in millions of Euro (2003): 4,948

Turnover of Export in millions of Euro (2003): 2,700

N° wet textile industries 220

Amount of water used by industries: 13-18 millions of m%ly

Amount of water reused by industries: 5 millions of m*/y

Now, let me give you these important statements that are coming from the experience of
centuries of work on textiles:

(but I'm sure you know them already!!!)

1) WATER IS LIKE A RAW MATERIAL: IN DYEING AND FINISHING WATER TAKE A
BIG PART IN TRANSFORMATION OF TEXTILES

2) WATER IS THE WAY TO MOVE DYE TO THE TEXTILE FIBRES AND TO MOVE
EVERYTHING MAKES MORE IMPORTANT AND RICH

THE TEXTILE PRODUCT

Parameters to be respected in treated wastewater before to be discharged in to the river:
(from Law n°152/99 of Italian Parliament):

COD | BODs | TSS |Ammonium|Nitrates| Nitrites| TP |Surfactants
125 mg/l125 mg/l|35 mg/l| 15 mg/l |20 mg/l |0.6 mg/l|10 mg/l| 2 mg/l

YVVVVVYVYYVYY

Categories of wet manufacturing plants assessed in terms of quality of water discharged:

Type of processing | COD: mg/l | BOD: mg/l | TSS: mg/I
Carbonzing 700 230 150
Dyeing 750 250 100
Fnishing 1000 330 120
Scouring 1250 400 150
Other 1050 350 120

THE FARSIGHTED CHOICE: THE CENTRALIZED WATER
TREATMENT SYSTEM (1981)

The production system of Prato consists of thousands of textile industries that do not use
water and about 270 wet textile industries that consume a large amount of water and, of
course, produce a large amount of waste water (13-18 million cubic meters a year).
On the basis of law respect, each of them would have been forced to equip itself with a
WWTP to treat its own waste water.
The farsighted choice: in 1981 the City Council of Prato decided to build the centralized
waste water treatment system that consists of a few large installations connected with the
domestic and industrial users via a sewer system.
The farsighetd choice: the advantages of a centralized WWTP system

v" saving of spaces inside the factories for uses more closely related to production;

v" savings, thanks to economies of scale, on the costs of investment and operation of

installation of plants;




v homogenizing effect of the mixed sewer system;

v" the use of specific professional skills for the management of the installations;

v’ the companies are relieved from any responsabilities connected with treatment of

their wastewater.
v' the possibility of agreement with local government for making more tolerable law
limits on discharged wastewater
GIDA statistics:
GIDA has 65 employees and a turnover of about 13,000,000 €/year.
GIDA manages the following waste water plants in Prato District:
= WWTP of Prato-Baciacavallo (800,000 P.E.);
WWTP of Prato-Calice (200,000 P.E.);
WWTP of Vaiano (30,000 P.E.);
WWTP of Cantagallo (35,000 P.E.);
WWTP of Vernio (30,000 P.E.);
= Multiple-hearth incinerator for incineration of sludge

In total, the WWTPs of the company treat 55 million cubic meters of waste water a year
ECONOMIC RESOURCES (year 2004)
Earnings from treatment of overflow sewage: 7,600,000 €/year
Earnings from treatment of domestic waste water: 3,000,000 €/year
Earnings from treatment of industrial waste water: 7,500,000 €/year
Earnings from treatment of industrial waste water In 2004 industrial waste water amounts
about 13,000,000 m®. and related earnings amount about 7,500,000 €.
GIDA calculates the average industrial rate on the basis of the global costs of
management of the plants and provide to share, these costs according to percentages of
pollutants coming out from every kind of industrial plants.

Type of processing | COD: mg/l | Rate (€/m°)
Carbonzing 700 0.5096
Dyeing 750 0.5390
Fnishing 1000 0.6860
Scouring 1250 0.8330
Other 1050 0.7145

Example of calculations of the average industrial rate:

GIDA overahead costs € |10.500.000
Fixed & variable costs € |400.000
Depreeciation of loans € |2.300.000
TOTAL COSTS (A) € |13.200.000
GIDA Earnings

Earnings from management € | 1.600.000
Purchased of fixed assets € |530.000
Contribution for the purchase of equipment € |570.000
Earnings from domestic water treatment € | 3.000.000
TOTAL EARNINGS (B) € |5.700.000
TOTAL A—-TOTALB € | 7.500.000
Average unit rate = (Total A — Total B)/Industrial Wastewater Amount= 0.577 €/m°




The GIDA main plant, so called BACIACAVALLO plant:
Water treated: over 130,000 cubic meters/day, on a weekday
COD removal: about 100,000 kg/day on a weekday
Surfactants removal: about 4,000 kg/day.

22—

~ COD: mg/
Colore n.p./n.dil.
SST: mg/1

Ingresso \ )

'g g S ~ Tensioattivi Totali: mg/1
£ g =z 5
Ingresso | Primario | Biologico | In ozono | Uscita
Tensioattivi Totali: mg/I 40 27.1 2 1.8 1
SST: mg/l 186 162 100 9 6
Colore n.p./n.dil. 600 500 100 50 20
COD: mg/I 812 532 250 78 75

The process in Baciacavallo plant consists mainly of equalization, primary sedimentation,
biological oxidation, secondary sedimentation, clarification and flocculation and final
refinement with ozone to abate the residual dyes and surfactants.

Por geatits chicessicse di GIDA 3

i %
Ut delthmpianto di depurazione acque raliee al Buciucuvells:

£y /
/ 4

Flow-sheet

of Baciac

avallo wastewater plant

Wastewater

S P

system

—
Primary
sedimentation

Biological
oxidation
F —
Tertiary
sedimentation
S —

|

Treated water
. —
to the river

e . . Ty
Ozomzation

plant

The sludge line consists of gravity thickening, mechanical dehydration with centrifuges

and incineration of the sludge.

oV

AN

H
sludge

/




This last section is made by multiple-hearth incinerator capable of handling 100 tons/day
of dehydrated sludge and equipped with after burning treatment (more than 850 °C), wet
fume cleansing tower and sleeve deduster with continuous testing of emissions.

B

The closed cycle of the pollutants
The sludge resulting from the treatment process totals about 25,000 tons per year at 26%
of dryed solids of which slightly over 95% is incinerated.

We could say that all the pollutants incoming with sewage in Baciacavallo WWTP are
transformed in gas and ashes..

- ==
How the WWTP works
SST|COD | TT | Colour
water in: 186 | 812 | 40 600

out primary sedimentation | 162 | 532 | 27.1| 500
out biological oxidation 100 | 250 | 2 100
out tertiary sedimentation | 9 78 | 1.8 50
out ozonation 6 | 75 | 1 20

oA



THE NEW CHALLENGE: recovery and reuse of treated water
At the end of the ’80, the city government realized that supply of water for industrial and
domestic uses, largely from the ground table using wells, gradually impoverished this
resource that is no longer able, alone, to satisfy the needs of the population.
WATER REQUIREMENTS from domestic and industrial uses

« Domestic uses: 13,000,000 m*/year

« Industrial uses: 13+18,000,000 m®year

AVAILABLE WATER RESOURCES FOR INDUSTRIAL USE:

« Ground water table

 Bisenzio river

« Waste Water Treatment Plants (WWTPs)

« To correct this critical situation the city

« government decided to built a plant of

 post-treatment and distribution of treated water.

 This kind of water can not be used for drinking

 Dbut only for industrial use.

 In this way we can save the ground water table

« for drinkable water use only.

« And now GIDA is able to manage and solve every

 kind of water emergency could happen in the

 future

Reuse water for textile industries

The used sources are:

1. Baciacavallo WWTP

2. Bisenzio River
A percentage of the ozonized water treated in the
Baciacavallo WWTP (3.5 million m*/y) are refined in a post-treatment plant.
Then, this water is mixed with water coming from the river (30% of the total quantity) to
reduce the saline content.
The numbers of the present situation

- Capacity 25,000,000 m®/year

« Recycled water = 3,500,000 m*/year

« River water 21,500,000 m*/year

FLOW-SHEET OF THE REUSE WATER

Wastewater

from sewage SAND EBISENZIORIVER
FILTER

WwWTP
BACIACAVALLO

|

POST
TREATMENT
PLANT

waterfromthe river

zonized water to the river

WATER WATER WATER
STORAGE STORAGE STORAGE
TANK TANK TANK

INDUSTRIAL INDU STRIAL
INDU STRIAL
WATER WATER NETWORK WATER

NETWORK N*1 1IN TOWN NETWORK N°2



INDUSTRIAL ACQUEDUCT GENERAL MAP

The quality of water for industrial use coming out from Prato Industrial Aqueduct
compared with law limits (D.M. 185/2003)
| um | Winter | Summer | Medium | D.M. 185/03
Chemical & physical values
SST mg/I 1.0 11 1.1 10
COD mg/I 15.8 33.7 24.8 100
BODs mg/I 10.0 10.0 20
Conductivity wS/em 1.431 | 2.523 1.977 3.000
Cl mg/I 485.0 485.0 250
MBAS mg/I 0.12 0.08 0.10
BIAS mg/I 0.06 0.10 0.08
Surfactants mg/I 0.18 0.18 0.18 0.5
Colour Abs 0.005 | 0.012 0.009
Microbiological values
Ecoli | UFcaooml | <1 | <1 | <1 | 10(80%ofsamples)
100 max value

ECONOMIC RESOURCES AND INCENTIVES
Every industrial user of Centralized Waste Water Treatment System pays 0.062 €/m° more
than the price of waste water treatment.
Every cubic meter of recycled water costs 0.126 €.
Every user of recycled water is refunded by 0.0795 € for each m*® of water taken from
industrial aqueduct and discharged in the sewer.
Every industrial user of Centralized Waste Water Treatment System pays 0.062 €/m*> more
than the price of waste water treatment.
Every cubic meter of recycled water costs 0.126 €.
Every user of recycled water is refunded by 0.0795 € for each m* of water taken from
industrial aqueduct and discharged in the sewer.
Every industrial user of Centralized Waste Water Treatment System pays 0.062 €/m® more
than the price of waste water treatment.
Every cubic meter of recycled water costs 0.126 €.
Every user of recycled water is refunded by 0.0795 € for each m*> of water taken from